CTI IE 18

R &
Test Report

Witigi's  A2230293769101ER2 55 1 J13L 15 T
ReportNo.  A2230293769101ER2 Page 1 of 15
WAk AR AR HRRFR T GRYD FIRAF

Company Name
shown on Report

Huhik:

WURTH ELECTRONICS(SHENZHEN)CO.,LTD.

TRYINTT I i X PR AT 22 58It agFinl KJE 1-3 2

Address 1-3ND FLOOR, CHUANGSHIJI BUILDING, NO#22 PINGDI PUZAI
ROAD, LONGGANG, SHENZHEN

DL Z R KRS B B B A IR AL RHIA

The following sample(s) and sample information was/were submitted and identified by/on

the behalf of the client

FEM 4R Sample Name  SWRSTV

5 Type 471023262153

FE AR H 1 2023.06.16

Sample Received Date Jun. 16, 2023

FE ARSI H 1A 2023.06.16-2023.09.14

Testing Period Jun. 16, 2023-Sep. 14, 2023

I E K
Test Requested
P55 WAIRH
No. Test Item
1 K PRARS RS
Solar radiation test

KGR : B2 W5 % .
Test Result(s): Please refer to the following pages.

1 W

Date

2023.09.15
Sep. 15, 2023

No.RC1EA6B779

FigWRAT X T35 #1351
No.1351, Wanfang Road, Minhang District, Shanghai, China.
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A F RIS (5 95 A2230293769101ERL) St b, A2 B AL “mQ” 1B
“MQ” o AR B R IR 5 A2230293769101ERL, H AR EZ K Hi2, R G

A2230293769101ER1 {£% »

This testing report changed the unit ”mQ” of insulation resistance into the unit "MQ”

on the original report of No. A2230293769101ER1. This testing report displaces the original one

which was invalid since the date of this testing report released.

W
Tested Sample(s)
RS B A FR RS
Sample No. Sample Name Type
A2230293769101001-1~30 SWRSTV 471023262153
B

Sample Photo(s)

A2230293769101001-1~30

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Test Item : Solar radiation test

1. PRH A& Test Equipment

3L 15 1T
Page 3 of 15

BB B 5
Equipment Name Model

B

Calibration period

BH A 1

SUN1000
Sunlight Simulation Chamber

2023.10.25

RER/TEERYERTNZR 0

. TH2515
DC Resistance Tester

2024.03.12

7 2% FLFHAY

. . TTE20130385
Insulation Resistance Tester

2024.03.12

i s IR A

. TTE20130202
Withstand Voltage Tester

2024.03.12

Hotline:400-6788-333

2. XA Environmental Conditions
BE: (18~28)C;  ZE: (25~75)%RH
Temperature: (18~28)C, Humidity: (25~75)%RH

3. PAARHE Test Standard: IEC60068-2-5:2018 Sa2;

4. WK%k Test Condition

-a) fETHER: 1090 WIm? (¥4 AR 1120Wim?, AR T bl BER AT AT

#: 1090 W/m?);

Radiation Energy: 1090 W/m?(The total radiation is 1120W/m?, adjusted to 1090 W/m?

according to the latest standards.)
-b) JLHR: 20 /BT, WEFE:  40°CH2C
Illumination: 20h, Temperature: 40°C2C;
) B 4 /B, WRE: 25482°C;
Dark: 4h, Temperature: 252C;
-d) VEE: 90%+10%RH;

Humidity: 90%=+10%RH;

www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-3368170

0 Complaint E-mail:complaint@cti-cert.com
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-e) fEIAE: 25 7 (600 /M) .

Number of cycles: 25 cycles (600 h).

-g) WAt Equipment performance

% 4 T3k 15 7
Page 4 of 15

JeEE

Spectral Ultra-violet B2 | Ultra -violet A Visible Infra-red Total radiation
fegion 24145 B 4 A LR LT Himst
W
. 300nm-320nm | 320nm~400nm | 400nm-800nm | 800nm-2450nm | 300nm~2450nm
Bandwidth
ﬁﬁi_%}% 4.06W/m? 70.5W/m? 604.2W/m? 411.2W/m? 1090W/m?
Irradiance
i SR AT Bl
Proportion of 0.4% 6.4% 55.4% 37.8% 100%

total radiation

-h) AT RIEAT
Bulb: Halogen lamp

}k% Specification :

OSRAM HMI 2500 W/DXS

Hotline:400-6788-333

www.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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5. WHRLER Test Result(s)

AT H WA T5 % HR gt
Test Item Test method Test Result(s) | Conclusion
G JE kAT W, 25
<R EEATIE IEC60068-2-5:2018 Sa2 RER Pass
Solar Radiation Test See Result

7E Remark: &#%: /£ Z3K Pass :Meet the requirements;
ANEM: AN 2R Fail: Does not meet the requirements;
[: ANiEFFH5E - Not Apply to the judgment.

H A Visual inspection

RS ARER WAL R
Sample No. Criterion Test Result(s)

1. HAUKIEE S AN A A

FH, BRASIEIR .

No cracking, deformation,
bubble phenomenon should be
A2230293769101001-1~30 | found on samples’ surface(s)

by visual inspection.
2. GRS
No Loosening should be found
on structural parts.
¥ Remark: 4% i 2 ZIK Pass :Meet the requirements;
ANEHM: AN R ESR Fail: Does not meet the requirements;
I A& T3 1: Not Apply to the judgment.

Feer

PASS

,,,,, o

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@



CTI =0 FS
IR &
Test Report

W= A2230293769101ER?2 56 JId: 15 1T

K

Report No.  A2230293769101ER2 Page 6 of 15
B s Contact Resistance
RS HEER &R
Sample No. Criterion Result(s)
A2230293769101001-1~30 B EBFE<20mQ Gl
Contact Resistance<<20mQ PASS
#HFH Insulation Resistance
MRS TR R HEER ZR
Sample No. Test Condition Criterion Result(s)
I ¢62% F [ > 100MQ N
A2230293769101001-1~30 S Insulation Resistance N
DC 500V 60s PASS
>100MQ
fit B E Withstand voltage
e TR TRER H AR Y GR
Sample No. Test Condition Criterion Result(s)
pin-pin T 7 Ginsy
A2230293769101001-1~30 AC 1500V 60s No breakdown PASS
pin-case ot 7 Ginsy
AC 3000V 60s No breakdown PASS
e FEMKHE & PR
Note: The criterion was provided by the client.
Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333

E-mail:info@cti-cert.com
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B RH A B FFH B
RS Contact Resistance A Contact Resistance B
Sample No. WRAT (mQ) | WG (mQ) | ARRT (mQ) | WWKF (mQ)
Before the test | After the test | Before the test | After the test

A2230293769101001-1 0.806 0.920 0.918 1.468
A2230293769101001-2 0.810 1.998 0.886 0.883
A2230293769101001-3 0.993 1.961 1.066 2.401
A2230293769101001-4 1.065 1.746 0.807 1.051
A2230293769101001-5 1.076 1.735 1.763 2.542
A2230293769101001-6 0.744 0.930 1.118 0.875
A2230293769101001-7 1.194 1.231 1.227 1.317
A2230293769101001-8 0.684 1.706 1.055 2.230
A2230293769101001-9 1.006 0.880 0.928 0.981
A2230293769101001-10 0.866 0.644 1.255 1.112
A2230293769101001-11 0.986 0.923 1.306 2.467
A2230293769101001-12 0.678 1.060 1.101 1571
A2230293769101001-13 0.691 0.859 1.068 1.597
A2230293769101001-14 0.646 1.745 1.000 2.823
A2230293769101001-15 0.746 0.796 1.135 2.019
A2230293769101001-16 0.793 1.490 1.078 1.414
A2230293769101001-17 0.678 1.862 0.648 1.297
A2230293769101001-18 1.164 1.683 0.663 1.303
A2230293769101001-19 1.195 0.878 1.043 1.386
A2230293769101001-20 0.726 1.476 1.249 1.774
A2230293769101001-21 0.844 0.854 0.834 1.142
A2230293769101001-22 1.127 0.946 0.653 1.749
A2230293769101001-23 0.781 1.138 0.849 1.976
A2230293769101001-24 0.835 2.576 1.007 0.893
A2230293769101001-25 0.590 2.420 0.497 1.163
A2230293769101001-26 1.072 1.598 0.665 0.887
A2230293769101001-27 0.803 0.709 0.784 1.240
A2230293769101001-28 0.510 0.871 0.739 0.955
A2230293769101001-29 0.652 1.070 0.634 2.044
A2230293769101001-30 0.651 1.349 0.718 1.238

Hotline:400-6788-333

E-mail:info@cti-cert.com
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#i2% P Insulation Resistance
s HZ T A “H% HFH B
Sample No. Insulation Resistance A Insulation Resistance B
WRET (MQ) | WRE (MQ) | WiEAET (MQ) | IiRE (MQ)
Before the test | After the test | Before the test | After the test
A2230293769101001-1 >5000 >5000 >5000 >5000
A2230293769101001-2 >5000 >5000 >5000 >5000
A2230293769101001-3 >5000 >5000 >5000 >5000
A2230293769101001-4 >5000 >5000 >5000 >5000
A2230293769101001-5 >5000 >5000 >5000 >5000
A2230293769101001-6 >5000 >5000 >5000 >5000
A2230293769101001-7 >5000 >5000 >5000 >5000
A2230293769101001-8 >5000 >5000 >5000 >5000
A2230293769101001-9 >5000 >5000 >5000 >5000
A2230293769101001-10 >5000 >5000 >5000 >5000
A2230293769101001-11 >5000 >5000 >5000 >5000
A2230293769101001-12 >5000 >5000 >5000 >5000
A2230293769101001-13 >5000 >5000 >5000 >5000
A2230293769101001-14 >5000 >5000 >5000 >5000
A2230293769101001-15 >5000 >5000 >5000 >5000
A2230293769101001-16 >5000 >5000 >5000 >5000
A2230293769101001-17 >5000 >5000 >5000 >5000
A2230293769101001-18 >5000 >5000 >5000 >5000
A2230293769101001-19 >5000 >5000 >5000 >5000
A2230293769101001-20 >5000 >5000 >5000 >5000
A2230293769101001-21 >5000 >5000 >5000 >5000
A2230293769101001-22 >5000 >5000 >5000 >5000
A2230293769101001-23 >5000 >5000 >5000 >5000
A2230293769101001-24 >5000 >5000 >5000 >5000
A2230293769101001-25 >5000 >5000 >5000 >5000
A2230293769101001-26 >5000 >5000 >5000 >5000
A2230293769101001-27 >5000 >5000 >5000 >5000
A2230293769101001-28 >5000 >5000 >5000 >5000
A2230293769101001-29 >5000 >5000 >5000 >5000
A2230293769101001-30 >5000 >5000 >5000 >5000
cer E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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B E Withstand voltage
RS RHEA (pA) | KRR (pA) | TWER (pA) | KRR (pA)
Sample No. Leakage Leakage Leakage Leakage
WRAT (MQ) Current Current Current Current
Before the test pin-pin(a) pin-pin(b) pin-case(a) pin-case(b)

A2230293769101001-1 22 23 48 40
A2230293769101001-2 20 26 51 41
A2230293769101001-3 31 31 44 48
A2230293769101001-4 29 2 37 52
A2230293769101001-5 27 29 38 52
A2230293769101001-6 28 30 52 39
A2230293769101001-7 32 20 39 53
A2230293769101001-8 24 31 51 43
A2230293769101001-9 20 29 51 46
A2230293769101001-10 24 28 40 38
A2230293769101001-11 31 21 38 47
A2230293769101001-12 28 28 50 40
A2230293769101001-13 22 25 40 51
A2230293769101001-14 30 20 40 38
A2230293769101001-15 22 29 37 43
A2230293769101001-16 28 30 39 37
A2230293769101001-17 29 17 41 42
A2230293769101001-18 32 20 49 38
A2230293769101001-19 28 22 45 41
A2230293769101001-20 29 30 38 48
A2230293769101001-21 20 22 40 40
A2230293769101001-22 28 19 48 50
A2230293769101001-23 17 28 50 44
A2230293769101001-24 17 16 40 50
A2230293769101001-25 28 29 53 40
A2230293769101001-26 26 25 46 40
A2230293769101001-27 29 23 38 41
A2230293769101001-28 28 24 38 46
A2230293769101001-29 27 17 44 45
A2230293769101001-30 29 24 44 53

E-mail:info@cti-cert.com

Complaint call:07

55-33681700 Complaint E-ma

:complaint@cti-cert.com
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s RHEA (pA) | KRR (pA) | TWER (pA) | KRR (pA)
Sample No. Leakage Leakage Leakage Leakage
WikE (MQ) Current Current Current Current
After the test pin-pin(a) pin-pin(b) pin-case(a) pin-case(b)
A2230293769101001-1 36 33 60 12
A2230293769101001-2 31 35 59 57
A2230293769101001-3 26 26 58 58
A2230293769101001-4 25 25 68 70
A2230293769101001-5 25 38 57 53
A2230293769101001-6 27 40 62 69
A2230293769101001-7 25 29 61 62
A2230293769101001-8 30 36 67 63
A2230293769101001-9 39 27 66 70
A2230293769101001-10 32 31 66 60
A2230293769101001-11 33 38 72 64
A2230293769101001-12 38 29 68 58
A2230293769101001-13 35 26 70 68
A2230293769101001-14 30 38 69 68
A2230293769101001-15 36 35 63 68
A2230293769101001-16 35 28 71 59
A2230293769101001-17 43 40 73 60
A2230293769101001-18 32 34 66 70
A2230293769101001-19 37 27 70 64
A2230293769101001-20 34 33 72 56
A2230293769101001-21 27 37 60 65
A2230293769101001-22 37 29 60 72
A2230293769101001-23 39 38 65 65
A2230293769101001-24 36 36 62 67
A2230293769101001-25 30 34 70 66
A2230293769101001-26 39 37 61 71
A2230293769101001-27 36 37 66 70
A2230293769101001-28 33 30 69 67
A2230293769101001-29 41 32 71 70
A2230293769101001-30 30 26 72 71
""""" cer E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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P i £

Test Curve

%
183 %665 1973 ‘ l N
- [ * P S = e I e ] y
066 8708 10372
. oL w Avimadiation W2
M w Niirradiation
w91l TISL e—
L] * -
B 6134 70—
LN
7480 B8 NL—
P R e
=
59765 % 4881 § 396
E i |
8030
v L] ® —
34 067 16—
P
u619 011 33—
L] * -
1903 1034 -W37—
1188 097 4038 1 | | L | 1 | | I
1007203 1107205 11072023 1007203 12072083 1207202 12071208
09:16 15333 1749 205 02 0638 1055

H AR Hh £ Typical Test Curve
R R
Test Photo(s)

R B F Test set-up photo

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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#u4% Fa[H Insulation Resistance

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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i} HL . Withstand voltage  (pin-case)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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RS B

Sample Photo(s) after the test

0z

qtl\lllww Wiy O i

21%:cm :cm | ! ! 4
0123456789 |.1112131415161718198

l\nvm\i]l\u\\‘lh;ll]\\gu\n‘.||Iy|<|m|n;||’mmll lTlp T T

i
0123456789 |.111213141516171819 | 2022232425262 %

(Hil 10 120

A2230293769101001-1~15 A2230293769101001-16~30

A2230293769101001-1~30

/U ARG B S R AR, #eE. DA R RS RS E A .
Remark: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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75

Statement:

LAT IR & O E NS <L & A i W dd & 030G
This report is considered invalid without approved signature, special seal and the seal on the
perforation;
245G KA T AR L FE S RS S B AR, HIOE R RO B S £ B, CTI
AAZ S LR S
Company Name and Address shown on Report, the sample(s) and sample Information was/were
provided by the applicant who should be responsible for the authenticity which CTI
hasn’t verified;
B AHR A 25 SR AN 2 WA it 471 95
The result(s) shown in this report refer(s) only to the sample(s) tested;
ARE CTI BHIFEE, AR EHARE .
Without written approval of CTI, this report can't be reproduced except in full;
5.k S AR S LN B A E R, I SO
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
Sl e

*** End of Report ***

,,,,, o

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@
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